



TEST REPORT



71158 x 2 reports

RM 1801-02, TOWER B, REGENT CENTRE,
63 WO YI HOP ROAD, KWAI CHUNG,
NEW TERRITORIES, HONG KONG
TEL: (852) 2429 7022 FAX: (852) 2429 7266
ctcasia@ctcgroup.com

Report No.: 02854-07

September 10, 2007

Page 1/3

APPLICANT:
MIDAS CORPORATION

MR. BRIS CHO/ MS. SARAH JANG
6/F, #1631-8, SONGJEONG DONG, GANGSEO-GU,
BUSAN, KOREA

Test(s) requested :	EN 388 TEST	Product Category :	--	Product Type :	--
Sample description:	---				
Style / Article no.	: MP824	Buyer	: --		
Ref no.	: --	Exported to	: --		
Order no.	: --	Date of receipt of application form	: Aug 21, 2007		
		Date of receipt of sample	: Aug 21, 2007		
Supplier	: MIDAS CORPORATION	Testing period	: August 21, 2007- September 10, 2007		
Number of sample(s)	: 12 PAIRS OF GLOVES	Service required	: REGULAR		

1. Conclusion:

Testing	Result	Combine / Separate Test Item(s)	Failed Test Item(s)
Abrasion resistance of glove	Level 4	(S01)	---
Blade cut resistance of glove	Level 3	(S02)	---
Tear resistance of glove	Level 4	(S01)	---
Puncture resistance of glove	Level 2	(S01)	---

The abrasion resistance and tear resistance got level 4; the blade cut resistance got level 3 and the puncture resistance got level 2 according to EN388 standard.

Approved by

John Cheung Fai Cheong
Assistant Laboratory Supervisor